
BD Drop Saw
PARTS LIST

Caution: Read all safety and operating 
instructions before using this equipment. 
This manual MUST accompany the 
equipment at all times.

Revision 101 04.2019

Manual Part No. 172668-OM Barranca Diamond Products, Inc.
1315 Storm Parkway
Torrance, CA  90501
Toll-Free: (800) 630-7682
Phone: (310) 523-5867
Fax: (310) 257-3063
www.barrancadiamond.com



17

    BD DROP SAW		   					            EXPLODED VIEW

 1 

 2 
 3 

 4 

 5 
 6 

 7 

 8 

 9 

 11 

 12 

 14 

 15 

 16 

 17 

 18 

 19 

 20 

 4 

 13 

 10 

BD-DROP SAW ASSY, DROP SAW P/N 172668



18

    BD DROP SAW		   						            PARTS LIST

BD-DROP SAW ASSY, DROP SAW P/N 172668

ITEM DESCRIPTION P/N QTY. 

1 HOSE, VINYL. 1/4X3/8 (3.0') 132951 1
2 WRENCH, TILE SAW NUT 15/16 134684 1
3 NUT, HEX, 1/2-13 151282 2
4 WASHER, FLAT, SAE, 1/4 151915 6
5 SCREW, HEX HD, 1/4-20X3/4 152370 2
6 WASHER, LOCK, SPLIT, 1/4 152591 2
7 PLUG, RBBR DRAIN W/O HOLE 153439-NL 1
8 NUT, HEX, TW, 1/4-20 153941 4
9 WRENCH, SPANNER 154362 1
10 SCREW, SET, 1/4-20 X 5/8 154575 6
11 PUMP, WATER 115V, 60HZ 155987-VP 1
12 SCREW, CARRIAGE 1/4-20 X 1" 161434 4
13 BD-2014, ROCK VISE 162523 1
14 BOARD, BASE, DROPSAW, COMP 172669 1
15 FRAME, DROPSAW 172670 1
16 BAR, HEAD STOP, DROPSAW 172671 1
17 SCREW, SET, CONE PT, 1/2-13 X 1-1-1/2 172672 2
18 TABLE, DROPSAW, COMP 172674 1
19 ASSY, CUTTING HEAD, DROPSAW 172675 1
20 BD-305 10X050X5/8 AGATE KUTTER 305100 1



19

    BD DROP SAW		   					            EXPLODED VIEW

 1 

 2 

 3 

 4 

 5 

 6 

 7 

 8 

 9 

 10 

 11 

 12 

 14 
 15 

 16 

 17 

 18 

 19 

 21 

 23 

 24 
 25 

 27 

 28 

 29 

 30 

 31 
 32 

 33 

 34 

 35 
 36 

 37 

 38 

 39 

 13 
 20 

 22 

 26 

ASSY, CUTTING HEAD P/N 172675

ITEM DESCRIPTION P/N QTY. 

1 PULLEY, 1A20- X 5/8 BORE 134676 1
2 FLANGE, OUTER, 2-3/8 135860 1
3 BEARING, BALL, 17X40X12MM 137711 2
4 KEY, 3/16 SQ X 1-1/8 150344 1
5 SCREW, HEX HD, CAP, 5/16-18 X 3/4 151369 4
6 WASHER, FLAT, SAE, 5/16 151754 4
7 WASHER, FLAT, SEA, 1/4 151915 6
8 SCREW, HEX HD, 1/4-20X3/4 152370 4
9 WASHER, LOCK, SPLIT, 1/4 152591 8

10 SCREW, HEX HD, TAP, 1/4-20X1 152676 2
11 BELT, AX-24 153212 1
12 NUT, HEX, TW, 5/16-18 153942 4



20

    BD DROP SAW		   						            PARTS LIST

ASSY, CUTTING HEAD P/N 172675

ITEM DESCRIPTION P/N QTY. 

13 WASHER, FLAT, SAE, #10 154369 1
14 LABEL, WARNING, READ MANUAL 154398 1
15 LABEL, CAUTION, RECEPTACLE 154822 1
16 LABE, INFORMATION ON SERVICE 155038 1
17 LABEL, CAUTION, GUARDS IN PLACE 155587 2
18 LABEL, NOTICE, MOTOR PROBLEMS 155672 1
19 LABEL, CAUTION, GFCI 155678 1
20 SCREW, PAN HD PHIL MS 10-24X3/4 156641 1
21 SCREW, PAN HD, 1/4-20 X 3/4 157523 2
22 WASHER, LOCK, IT, #10 158336 1
23 GRIP, HANDLE 7/8 ID 158608 1
24 MANIFOLD, WATER 159854 1
25 NUT, 3/8-16 HEX 159863 1
26 GUARD, SPLASH 160310 1
27 PULLEY, 2 X 1/2 BORE 161070 1
28 NUT, 5/8-18 LH HEX JAM 161704 1
29 LABEL, WARNING, SILICA, PROP 65 164202 1
30 LABEL, QR CODE BD MANUALS 171239 1
31 CUTTING, HEAD, DROPSAW, COMP 172677 1
32 SHAFT, BLADE, DROPSAW 172679 1
33 FLANGE, INNER, DROPSAW 172680 1
34 NIPPLE, 1/2 NPT X 5"L 172681 1
35 BRACKET, BELT GUARD, INNER, DROPSAW 172682 1
36 GUARD, BELT, OUTER, DROPSAW, COMP 172684 1
37 GUARD, BLADE, INNER, DROPSAW, COMP 172686 1
38 GUARD, BLADE, OUTER, DROPSAW, COMP 172688 1
39 MOTOR, 1/2HP, 115/230V, 1725RPM, EL11209, COMP 172708 1



21

    BD DROP SAW		   			   EXPLODED VIEW & PARTS LIST

 1 

 2 

 3 

 4 

 5 

 6  7 

 8 

ASSY, MOTOR P/N 172708

ITEM DESCRIPTION P/N QTY. 

1 CORD, POWER, 14/3 115V 153419 1
2 COVER, SWITCH 154301 1
3 SWITCH, TOGGLE 125V 20A 154310 1
4 PLATE, TOGGLE SWITCH LOCKOUT 158211 1
5 PUMP CORD 159909 1
6 WIRE NUT 4#16 (YELLOW) 159968 1
7 TERMINAL, 12-10 X .25 QD F FI 161297 1
8 MOTOR, 1/2HP, 115/230V, 1725RPM, EL11209, RAW 172707 1



22

    BD DROP SAW		   			   EXPLODED VIEW & PARTS LIST

ASSY, ROCK VISE P/N 162523

ITEM DESCRIPTION P/N QTY. 

1 WASHER, 3/8 SAE FLAT 150923 1
2 5/16 FENDER WASHER 151053 2
3 WASHER, 5/16 SAE FLAT 151754 3
4 SCREW, 1/4-20 X 3/4 FLAT HEAD PHILLIPS MACHINE 154657 4
5 NUT, WING 5/16-18 161037 1
6 NUT, WING 3/8-16 161715 2
7 ROD, THREADED 3/8-16 X 6" LG 161829 1
8 SCREW, 1/4-20 X 3/4 FLAT HEAD PHILLIPS MACHINE 165120 2
9 BRACKET, MOUNT 165786 1

10 PLATE, WELDMENT VISE MOUNT 165787 1
11 PLYWOOD, VISE MOUNT 165788 1
12 WASHER, FLAT 5/16 ID X 3/4 OD 165789 2
13 NUT, WING 1/4-20 165790 2
14 WELDMENT PLATE, VISE MOUNT 165792 1
15 PLYWOOD, VISE MOUNT 165793 1




